- '1969'Chevy" Camarc® /28

Acura NSX GT3 Racecar
No.34421

it

Audi R8 LMS 2015
No.34422T1

No.34418T1

1970 Chevy® Cheveller SS™ 454 LS6
Cortez Silver No.34416T1

ALPINE GT4
No.34423

Dodge Charger 1970
Hemi Orange No.34417T1

DODGE SRT Challenger 2015 Hellcat
Plam Crazy Purple No.34415T1
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PARTS LIST
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FHZE” -Mk - FAZER Mk2 FZ02/FZ02L AX7/8=Y4 ¥ Ty A1 FAZER Mk2 FZ02/FZ02L spare parts Index 1
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A9
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el

i
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L
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L
FA501 *600 FA502 *600 FA503 *600 FA504 *850
7yIN—hN\—tv s FZ02 T 7H/)\—/ INT v~ FZ02 —Rte—/\—=tv bk FZ02
Upper Cover Set FZ02 N /)X—t v ~ FZ02 Hub Set FZ02 Servo Saver Set FZ02
Diff. Cover /

Bumper Set FZ02

Wy o © 74

o —'—-‘-r-h-\-
= —

FA506 *600 FA507 *300 FA508 *300 FA509 *400
BRIy 7 bty b FZ202 HAVv¥IRNTIL—bKFZ202 E-4—FANTL—NFZ02 FTT7Iv 7k FZ02(4KN)
Suspension Shaft Set FZ02  (2#A) Motor Dust Plate FZ02 Diff. Gear Shaft FZ02 (4pcs)

Suspension Shaft Plate FZ02

(2pcs)
FA511 *300 FA512 *500 FA521S *1900 FA521L *2000
A7) a—EY 2x11xM4  F7—R FZ02(2\) XA Vv ¥— FZ02S XA v — FZ02L
FZ02(4A&N) Differential Gear Case FZ02  Main Chassis FZ02S Main Chassis FZ02L

Screw Pin 2x11xM4

FZ02 (4pcs)

%

FA552 *1200

TCRAAI YT v 7 &
I-JL—% FZOZ(4ﬂE)\)

TC Swing Shaft &

Dummy Brake FZ02 (4pcs)

(2pcs)

L

2 S 2 b Rk

FA553 *800

TCINYIN\—&

RTsNTY Y~ FZ02
TC Bumper &

Body Mount Set FZ02

FA551B *500
TCHR7—Ltv b FZ02
TC Suspension Arm Set FZ02

FA522L *700
Y5 —3 v 7~ FZO2L
Center Shaft FZ02L

FA555-32 *300
TC EZA>FV32T FZ02
TC Pinion Gear 32T FZ02

FA554-1 *900

TC ¥a—hr5 )=
7Z)X\—=Y+tv k FZ02
TC Short Shock

Plastic Parts Set FZ02

FA554-2 *300

TC ¥a— K5V /0—
v 7~ FZ02(2AKN)
TC Short Shock Shaft
FZ02 (2pcs)

FA554 *2600

TC ¥3—hA1I

Y I\—tv ~ FZ02
TC Short Oil Shock Set
FZ02

FA557 *300
TC ZN—=FY 2+ T~ FZ02
TC Spur Gear Shaft FZ02

FA558 *400
TC Ny IX\=RAIR¥ T FZ02
TC Bumper Sponge FZ02

XXX ]
NN N
0000
e -4
FA505 *1000

I+ 7 Mty N FZ02
Wheel Shaft Set FZ02

FA510 *250
TIA Ty v T (F)
FZ02 (2R )

Diff. Input Shaft (F)
FZ02 (2pcs)

e

FA522SB *600
Y& —2v 7~ FZ02S
Center Shaft FZ02S

a

FA553B *850

TCINY K=&

AT~ Y My b FZ02
TC Bumper &

Body Mount Set FZ02

FA556-68 “400
TC X/X—=*+¥68T FZ02
TC Spur Gear 68T FZ02
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FAH701BK *800
R-)L FZ02

(Xy>a 7/8)(2KN)
Wheel FZ02

(Mesh 7 / Black) (2pcs)

FAT703M *1600
EVTF—ITCH1V
FZ02(M) (2 A)
Vintage TC Tire
FZ02 (M) (2pcs)

1-E025 *150
EU>Z(E25/10A)
E-Ring(E2.5/10pcs)

1-S13022H *300
MYV EZ (M3x22)
(Ny 7 Z/8N)
Button Screw
(Hex/M3x22/8pcs)

w

1-S13010TPH *300
TPRY Y ERX
(M3x10mmAw 7 2 $6.6/10A)
TP Button Head Screw
(M3x10HEX®$6.6/10pcs)

-

1-S33020TPH *300

TP ZEX

(M3x20mm~A w2 Z/10A)
TP Flat Head Screw
(M3x20 HEX/10pcs)

FAT701M *1400

FATH703SMM *2400

BERHCYT-ITCHAT FZI02(M)

(ORGA WXy FRAN) (2EN)

Glued Vintage TC Tire FZ02 (M)

(Rostyle Plating wheel) (2pcs)

1-E040 *150
EU> 7' (E4.0/10A)
E-Ring(E4.0/10pcs)

L dddd

1-S14016H *300
RYVER
(M4x16mm~w 2 Z/5\)
Button Head Screw
(M4x16HEX/5pcs)

1-832606H *300

T I E X (M2.6x6)
(Ny 7 Z/10N)
Flat Head Screw
(Hex/M2.6x6/10pcs)

1-853003 *200
v NEX(M3x3/T0A)
Set Screw(M3x3/10pcs)

FATH701BKM *2000

TC #14%¥ FZ02(M) QHFAN) #EEH TC 51T
TC Tire FZ02(M) (2pcs)

FZ02(M) (2A&A)
Glued TC Tire FZ02(M)
(2pcs)

1-S12004H *250
KT >V E X (M2x4)
(~Ny 27 Z/TON)
Button Screw
(Hex/M2x4/10pcs)

1-S14022H *300

RV ER
(M4x22mm~y 7 Z/5A)
Button Head Screw
(M4x22HEX/5pcs)

o
L L4

1-S32612TPH *300

TP ZEX
(M2.6x12mm~y 7 Z/10A)
TP Flat Head Screw
(M2.6x12 HEX/10pcs)

o0 ®
080 )
1-S54005 *200
Ly hEX
(M4x5mm/10A)

Set Screw

(M4x5 HEX/10pcs)

FATH702BKM *2000
BEEH TC 517

(15K ZK=7)FZ02(M) (24 A)
Glued TC Tire (15-Spoke)
FZ02(M) (2pcs)

1-S13012H *300
RV EZ (M3x12)
(Ny T Z/T0A)

Button Screw
(Hex/M3x12/10pcs)

ey
dd d d 4

1-S12606TPH *300
TPRY VY EXR
(M2.6x6mm~ w27 Z/T0A)
TP Button Head Screw
(M2.6x6HEX/10pcs)

ey
44 444

1-S33010TPH *300
TPHZEX
(M3x10mmAy 2 Z/10A)
TP Flat Head Screw
(M3x10 HEX/10pcs)

1-N2630N *200
+v K (M2.6x3.0)
F10O>(5A)
Nut(M2.6x3.0)
Nylon (5pcs)

FAH703SM *1200
OX% A JLik1 )L FZ02
(XvF) (2FAN)
Rostyle Wheel FZ02
(Plating) (2pcs)

-

1-S13015H *300
RE > EZ(M3x15)
(Ny T ZX/T0AN)
Button Screw
(Hex/M3x15/10pcs)

PPPPP
PPPIP

1-S13008TPH *300
TPRY Y EXR
(M3x8mm~Ay 2 2/10A)
TP Button Head Screw
(M3x8HEX/10pcs)

A LLd
' << d

1-S33015TPH *300
TPZEX
(M3x15mm~Aw 7 Z/10A)
TP Flat Head Screw
(M3x15 HEX/10pcs)

&
@g@

1-N3033N *200
Fv k (M3x3.3)
F10O>(BA)
Nut(M3x3.3)
Nylon (5pcs)
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1-N4055N *200
+v k (M4x5.5)
+FAr (5A)
Nut(M4x5.5)
Nylon (5pcs)

BRGO022 *1000
J—=)LRRFYVY
(6x10x3)2 A
Shield Bearing
(6x10x3) 2pcs

IJ'\.

j(/-

SC241 *200 .
5.8mmxM3E Ry hR—)L
(AN/A2A—EF> 2014)
5.8mmxM3 Pivot Ball
(4pcs/Scorpion 2014)

VZ012 *900
TI7¥VEY
Differential Gear Set

82245 *4000
REAL—RADZKA0BO-91W
77YE=9—F BFKESC 60A S777
KYOSHO SPEED HOUSE KAQ60-91W
Brushed WP ESC 60A S-plug

96775 *300
4x10x0.15mm3 A (10A)
4x10x0.15mm Shim (10pcs)

égg

1-N4056FN *200

7 v k (M4x5.6)
77>y 40> (B5A)
Nut(M4x5.6)

Flanged Nylon (5pcs)

e 4
© O:O e
o o
IFW140-06 *600

0T (¢1.9x3.4)
O-ring ($1.9x3.4)

/

SC246 *600

Ny TFTYU—=AKZv 7
(16x200mm 274 A)
Battery Strap
(16x200mm / 2pcs)

s
&
s e
ve

]
% &

)

3l

,

%

3

W0202 *700
6.8¢ AF—JLIR—JL(10A)
6.8¢ Steel Ball (10pcs)

92051 *300
2x11E> (10A)
2x11 Pin (10pcs)

1-S23008 *200
F v TEZX(M3x8/5A)
Cap Screw(M3x8/5pcs)

LA43 *300
R—ILZY K 58¢ (12A)
5.8mm Ball End (12pcs)

UM728 *250
ARYITF—7F
(15x135x1.5/2\)
Sponge Tape
(15x135x1.5/2pcs)

(w(\'

r:.a

BRG001 *1000
V—=)LRRFUVT
(5x10x4) 4 A
Shield Bearing
(5x10x4) 4pcs

°
e°
o:°°o°

ORGO3 *200
>)avouvy
(P3/AL >¥)T0A
Silicone O-ring
(P3/Orange) 10pcs

\/‘

VS001 *450
TIT—2
Differential Case

70707 *1800 )
5507 S ARG 1) —X
E—4%—Gl4L> > T )
550 Class G-Series
Motor G14L Single

92638 *200
2+ TEY(10A)
Snap Pin (10pcs)

82135 *5000 _
?énncro KR-331 {54

on
Syncro KR-331 Receiver

oo

96441B *300
2RI 7—7(1x100x150)
Sponge Tape (1x100x150)

)

;é*\

BRGO008 *1800
V—=ILRRFUVT
(12x18x4)2A
Shield Bearing
(12x18x4) 2pcs

ORGO05 *400
»yavovvy
(P5/AL >I)T0A
Silicone O-ring
(P5/Orange) 10pcs

VS002 *650
Dy IF¥vEy ~(40T)
Ring Gear Set (40T)

82238W *4000 .
KS202W Bk —iR
KS202W Waterproof Servo

96774 *300
5x20x0.2mm¥ LA (B A)
5x20x0.2mm Shim (5pcs)
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OPTIONAL PARTS 1

e

o=

TCA=ZN—YIRLYJ>+7hS HD7OY NINT FZ02 (2f8A) HDYF7I\7 FZ02 (2{EA)
HD Front Hub FZ02 (2pcs) HD Rear Hub FZ02 (2pcs)

FZ02L
TC Universal Swing Shaft S No.FAW205 *3800

No.FAW202 *3500

2o £y

No.FAW206 3600 No.FAW207 *1200

HD 77>+ 7k FZ02 (2fAAN) R¥ZEZA14H—tv k FZ02
HD Diff Shaft FZ02 (2pcs)

(S/M/H/&2A)
Stabilizer Set FZ02

(S/M/H/2pcs)
No.FAW208 *1800

FZ02L

HDtY#—>+7 kS FZ02
HD Center Shaft S FZ02
No.FAW209 *700

No.FAW210 *700

HDtY#%#—>+7 ML FZO2L
HD Center Shaft L FZ02L

v

HDEY%—>v7hAv7F  HDEYH—2v7hAvTR

Fz02 FZ02
HD Center Shaft Cup F HD Center Shaft Cup R
FZ02 FZ02

No.FAW211 *700 No.FAW212 *700

HDX# LY —iRt&—/\— FZ02
HD Metal Servo Saver FZ02
No.FAW214 *4500

HDE—%—~¥7 > bk FZ02
HD Motor Mount FZ02
No.FAW217 *1700

E—9—k—b>>¥U FZ02
Motor Heatsink FZ02
No.FAW218 *1000

e o ® =
\ ,

w & & -

- o - [

HDRF7 U JmR—IL FZ02 STR—ILA1YFU Y=L

(4N) ST Ball In-Out Tool
HD Steering Ball FZ02 No.FAW221 *250
(4pcs)

No.FAW219 *700

” »
8
"
TCH—RY7aY R VIt—
25— FZ02

TC Carbon Front Shock

Stay FZ02
No.FAW222 *1300

@gg@

TCR7U>J+v ks FZ02

TCHA—RYUVHVIt—

27— FZ02 (S747L)Y7MA=IK=Y T N2N)
TC Carbon Rear Shock TC Spring Set FZ02
Stay FZ02 (Medium/Soft/Super Soft/2pcs)

No.FAW223 *2000 No.FAW224 *1200

TC ZILZHFVIN—tY b
FZ02 (2A)

TC Aluminum Shock Set
FZ02 (2pcs)

No.FAW225 *3800

TC A—RIXVIX—
#R—bk FZ02
TC Carbon Bumper

Support FZ02
No.FAW226 *1900

)
@@

@
-’

TZYRBIEY—ILRRF YV
(5x10x4/4A)
Fluorine Shield Bearing

(5x10x4) 4pcs
No.BRGOO1TS *800

®

NIRY hA=FEZAYFY NIARY hO—-bEZAVFY

(32T-48P) (33T-48P)

Velvet Coating Pinion Gear Velvet Coating Pinion Gear

(32T-48P)
No.PNGA4832 *900

(33T-48P)
No.PNGA4833 *900

NIRY FA=FEZAYFY RNARy hO—-bEZAVFY

(34T-48P) (35T-48P)

Velvet Coating Pinion Gear Velvet Coating Pinion Gear

(34T-48P)
No.PNGA4834 *900

(35T-48P)
No.PNGA4835 900

NIRYy A= EZAVFY
(36T-48P)

Velvet Coating Pinion Gear
(36T-48P)

No.PNGA4836 *900




A7F>a>IN—Y 2 OPTIONAL PARTS 2

NIRy NA—RhEZAVFY
(37T-48P)

Velvet Coating Pinion Gear
(37T-48P)

No.PNGA4837 *900

AF=ILEZAVFY (29T)
1/48€vyF
Steel Pinion Gear (29T)

1/48 Pitch
No.PNGS4829 *700

2

AF=IEZAVFT (30T)
1/48€vyF

Steel Pinion Gear (30T)
1/48 Pitch

No.PNGS4830 *700

AF—=IEZAVFY (31T)
1/48€vyF
Steel Pinion Gear (31T)

1/48 Pitch
No.PNGS4831 *700

8

AF=IEZAVFY (32T)
1/48Ey F
Steel Pinion Gear (32T)

1/48 Pitch
No.PNGS4832 *700

8

AF=ILEZAVFY (33T)
1/48€y F
Steel Pinion Gear (33T)

1/48 Pitch
No.PNGS4833 700

AF=ILEZAVFY (34T)
1/48€vyF
Steel Pinion Gear (34T)

1/48 Pitch
No.PNGS4834 *700

AF=IE=ZAVFT (35T)
1/48€vyF

Steel Pinion Gear (35T)
1/48 Pitch

No.PNGS4835 *700

"

AF=IEZAVFT (36T)
1/48Ey F
Steel Pinion Gear (36T)

1/48 Pitch
No.PNGS4836 *700

FIT—2R
Differential Case
No.VS001 *450

F7Iv x> (4A)
Differential Packing (4pcs)
No.VS001-01 *400

"L =) (6FRKR—2/
R"RI74 ~/8A/24mm)
Wheel (6-Spoke/
White/8pcs/24mm)
No.VZH001-8W *1000

"L —=IL (15FRKR—2/
75y 9 /24mm/2\)
Wheel (15-Spoke/
Black/24mm/2pcs)
No.VZHO03BK *400

"L —IL (15FRKR—2/
d—=ILK/24mm/2A)
Wheel (15-Spoke/

Gold/24mm/2pcs)
No.VZH003G *500

$5.8/\—RKiR—=JL
(M3.0/10A)
5.8¢ Hard Ball

(M3.0/10pcs)
No.W0136 *500

5.8¢0 AF—JLR—JL (10A)
5.8¢ Steel Ball (10pcs)
No.W0201 *700

6.8mm /\—RR—JL (5A)
6.8mm Hard Ball (5pcs)
No.W0202H *700

* &

64F %> 5.8mmEOR—/L
(4N)

64 Titanium Pillow Ball
5.8mm (4pcs)

Fv M(M4x4.5)7 50
FAAY(FILZ/TIL—/4N)
Nut(M4x4.5) Flanged
Nylon (Alumi./Blue/4pcs)

e0®®

+v MMa4x4.5)7 50
FOY(ZILZ/T=ILR/4AN)
Nut(M4x4.5) Flanged
Nylon (Alumi./Gold/4pcs)

No.W0300 *1800 No.1-N4045FNA-B *300 No.1-N4045FNA-G *300
R 1 :
0 ‘ \\ﬂ# : ! . . ‘(*4 L N il s L1 '/ L
= .

F+v M(M4x4.5) 75>y
FAOV(ZILZE/LY R/4A)
Nut(M4x4.5) Flanged
Nylon (Alumi./Red/4pcs)
No.1-N4045FNA-R *300

(w

Ry Y EZX(M2.6x6)
Ny I RIFZV[5AN)
Button Screw(Hex/

Titanium/M2.6x6/5pcs)
No.1-S12606HT *500

Ry Y EZX(M3x10)
NV IR [FFTV[BA)
Button Screw
(Hex/Titanium/M3x10/8pcs)
No.1-S13010HT *500

Ry Y EZ(M3x12)
NYIR[FTV[8A)
Button Screw

(Hex/Titanium/M3x12/8pcs)

No.1-S13012HT *500

Ry Y EZX(M3x15)
(NYTR[FHVIBA)
Button Screw
(Hex/Titanium/M3x15/8pcs)
No.1-§13015HT *500




A7>3a>vIX—Y 3 OPTIONAL PARTS 3

KTV EZX(M3x22) I70241K41I)L I70O24KA)0 (15FZRK—=9/ T7O24KA)0 (15FZRK—=2/ ITFRA241KAI) (15FZRK—2/
(NI RIFIV[AN) (15FZRR—=U/7Fv V) 8EAN HHXI)—r) 8EA HEEVY) 8EA H¥AITO—) 8fEAA

Button Screw Aero 24 Wheel Aero 24 Wheel (15-Spoke/ Aero 24 Wheel (15-Spoke/ Aero 24 Wheel (15-Spoke/
(Hex/Titanium/M3x22/4pcs) (15-Spoke/Black) 8pcs Fluorescence Green) 8pcs Fluorescence Pink) 8pcs Fluorescence Yellow) 8pcs
No.1-S13022HT *500 N0.92012-8BK *1000 N0.92012-8KG *1000 N0.92012-8KP *X1000 N0.92012-8KY *1000
I70O241KAI KCAUwI54%Y (IN—=K/2A) KCRUYIH51T KCRYwI54F¥ (VZK/2AN) FIVF7YvAMOYR
(15FRR—7) 8EA KC-Slicks Tire (Hard/2pcs) (25747 L/2A) KC-Slicks Tire (Soft/2pcs) 15mm (2A)

Aero 24 Wheel No.92018H *1200 KC-Slicks Tire N0.92018S *1200 Titanium Adjust Rod
(15-Spoke) 8pcs (Medium/2pcs) 15mm (2pcs)

N0.92012-8W *1000 N0.92018M *1200 N0.92508 *600

o

PYvAbOYR 5.8mmiR—JILTV R DAVIRATF—EY
(3x15mm/2A/SPW5) (L=12/4A) Wing Stay Set
Adjust Rod 5.8mm Ball End No.97055 "800

(3x15mm/2pcs/SPW5) (L=12/4pcs)
N0.97008-15 *300 N0.97038 *300




A7 a3y IX—Y ZEt} %15 / Installing Option Parts

Die Montage von Tuningteilen / Piéces options (non-incluses) / Instalaciéon de piezas opcionales

T I EARN LT Bi5E

If installing 4-bevel gear differential.

Umbau der Differentiale in Vorder- und Hinterachse

Montage d'un différentiel avant ou de 4 pignons de diff sur I'arriere
Si instala diferencial delantero o diferencial 4 pifiones trasero.

? VS001-01

VZ012

1-S32612TPH
2.6x12mm(TP F/H)

1-832612TPH %
2.6x12mm(TP F/H)

Y aAv A1)l (#2000~#3000)
ﬂ Silicone Oil (#2000~#3000)

Silikonoel (#2000~#3000)

Silicone dure (#2000~#3000)

Aceite Silicona (#2000~#3000)

XKAAMIIFBABEFEFTANS,
Fill up to 80%.
Nur zu 80% befuellen.
Remplir a 80%.
Llenar hasta el 80%.

BIEEA R

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.
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93#%X / Exploded View / Explosionszeichnung / Eclaté / Despiece

70>~/ Front/Vorne /
Avant / Delantera

1-S13012H
3x12mm

FA551B—m
1-S13012H

FAS06 3x12mm 3 - -

IFW140-06
) 1-S13022H )
. 3x22mm <7AY T YIN—>
< Front Shock >
< StoBdampfer, vorn >
FA552 1-N4055N < Amortisseurs avant >
4mm < Amortiguadores Delanteros >
Ay
\\
Q
Ay
AN
AY

FA505

1

1

1

1

1

1

1

1

1

1

:

1

' )

| ()
1

:

1

X 1-S13022H
: 3x22mm
1

1

:

1 T

I 1

! BRG008 |

i )
! 12x18x4mm @ FASS1B
:

1

1

1

1

1

1

1

1

1

1

1

1-S13010TPH
3x10mm(TP)
1-S13010TPH
3x10mm(TP)
BRG008 ]
@ 12x18x4mm !
N /- T - - = <ls
> -~ — 1-N3033N
:c 00 02° Smm
__________ 7/
1-S13012H
3x12mm

1
]
]
| < 190mmmR 7« A >
1 < For 190mm Body > FAT701M / FATH701BKM /
1
]
]
I

< Fir 190 mm Kérper > FAT703M / FATH703SMM /

I
I
FA551B
< Pour corps 190 mm > | FATH702BKM
< Para cuerpo de 190 mm >
1-813022H LT T .
3x22mm
_________________________ k FAT701M / FATH701BKM /
FAT703M / FATH703SMM /
FATH702BKM
FA552 1-814022H FAH701BK / FATH701BKM /
(+5mm) 4x22mm FAH703SM / FATH703SMM /

< 200mmART 1 B >

< For 200mm Body >

< Fur 200 mm Kéorper >

< Pour corps 200 mm >

< Para cuerpo de 200 mm >

F e e e e e e e — - o
1

< 190mmR7T « A >
< For 190mm Body > < Fiir 190 mm Korper >

]
]
I
I
1
1
| FATH702BKM
I
I
1
1
]
: I < Pour corps 190 mm > < Para cuerpo de 190 mm >




tH—7Rt 4 /\—/ Servo Save
Sauve-servo / Salvaservos

r / Servo Saver

Ve

4mm

R+,

FA504 / 1-N4056FN
4mm

1.5mm

1.5mm -

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamaiio real.

ERERAU&SICEITS,

Assemble left and right sides the same way. FA504 / FA
Bauen Sie eine linke und eine rechte Seite. FA504 /92051 %0 506
Assemblez le coté gauche comme le coté droit. 2x11mm

Realice el montaje de igual forma en ambos lados.

7w I\—+ 2 — [ Upper Chassis / Obere Chassisplatte
Chéssis supérieur / Chasis Superior

1-512004H
2x4mm

N

82245

8+——1-S53003

1-S32606H
2.6x6mm(F/H)

& FA504

3x10mm(TP) AN S o
?a— 1-S12606
2.6x6mm(TP)




> % —3 v 7/ Center Shaft / Getriebeeinheit
Axe de différentiel central / Palier Central

92051
2x11mm
VS002
BRG001
5x10x4mm
FA556-68 1-E040 -
68T E4.0 w b /,/%
TR |
1
€ FAs511
l 4mm = -
i FA557
! -
I
- -\
'y = - - \\
% BRG022 IS
‘\ 6x10x3mm -7
FA505

FA510 BRGO001
5x10x4mm

E—% — / Motor / Motor

Moteur / Motor

70707

1-S23008
3x8mm(Cap)

FA555-32

1-S23008
3x8mm(Cap)




)47 / Rear /Hinten/
Arriere / Trasera

1-S13012H
3x12mm

1-S13012H

" 1-533010TPH
3x10mm(TP F/H)

<UryyiX—>
< Rear Shock >

< StoBdampfer, hinten >
< Amortisseurs arriére >
< Amortiguadores Traseros >

FA552

4mm

N
AN
N
1-N4055N @
AN
N

FA505
BRGO008 @
12x18x4mm N

1-S13010TPH FA552 -1
3x10mm(TP) -T2

g 1-813012H

3x12mm

FA503

BRG008

12x18x4mm LT T T T T T T T T T T T T |
< 190mmAR7T 1 A > I
< For 190mm Body > :
< Fir 190 mm Kérper > |
< Pour corps 190 mm > !
< Para cuerpo de 190 mm > |

FAT701M/ FATH701BKM /
FAT703M / FATH703SMM /
FATH702BKM

FAT701M / FATH701BKM /
FAT703M / FATH703SMM /
FATH702BKM

FAH701BK / FATH701BKM /
FAH703SM / FATH703SMM /
FATH702BKM

S
"""""""""""" %
1-814016H

< 190mmR7 - F > 4x16mm
< For 190mm Body > < Fiur 190 mm Kérper >

FA552
(+5mm)

1-S14022H
4x22mm

< 200mmART « A >

< For 200mm Body >

< Fur 200 mm Korper >

< Pour corps 200 mm >

< Para cuerpo de 200 mm >

7

< Pour corps 190 mm > < Para cuerpo de 190 mm >




—

7 7% / Differential / Gear Differential
Différentiel / Diferencial

92051
ﬂf 2x11mm

12x18x4mm

VZ012 / ORGO5 /@ 2

5mm

VZ012 /96774
5x20x0.2mm

Vz012

VZ012 /96775
4x10x0.15mm

VZ012 /96774
5x20x0.2mm

FA512 1-832612TPH

2.6x12mm(TP F/H)

. o 5mm 92051
1-832612 2x11mm
BRGO008
2.6x12mm(TP F/H) 12x18x4mm W
FA505 %— FA509

%"~ )X— I Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

<70y h~HA>
< For Front >
< Vorne >

< Avant >

< Delanteros >

7
/ &5/ — FAB54-1 <UVH>
FAS54-1 L N . \ < For Rear >
- 4 .
&2 s . 0 (O— FA504 < Hinten >

\

) / g < Arriere >
(o—FA504 ,7 N

e N < Traseros >
/7

4
4
4
v




ARFIN—"J SPARE PARTS

IN—Y %

Part Names

VA2
Part Names

% FOR JAPANESE MARKET ONLY.

X TE A
(BEiK)

7 wIN—h/I\—t v ~ FZ02

RV EZX (M4x22mmAy 7 X /5N)

FAS01 | pper Cover Set FZ02 600 | |1-514022H| B jtton Head Screw(M4x22HEX/5pcs) 300
FAS02 D?}}f ?35&5 //B{J%/efg;tz |‘=VZ(|;2FZO2 600 | |1-512606TPH $E§lﬁt;az\ad(]\sﬂc:2ré%(?ﬂrgg)ggE§ﬁ ér]c%f\) 300
FASO3 | i Set kz0s - 600 | [1S1908TPH| T Btion Fiead ScronMBEHEX 10p08) 300
FASO4 | Sorvo Saver Set 200 7 850 | | FSIIOTPH | T Bition Fead Soren M OHEX 00 6lt0peg | 300
FASOS | (ihee Shafl Set F202 ~° 1000 | | 1-532606H| Flat toat Seromi oMz 66/ 10p0s) 300
FAS06 gépéngojnl\sﬁaf/t ge{: Egozz 600 | |1-532612TPH :II'—E?:IZ E‘eﬁd%ﬁ%@?&?gﬁ é\I:IyE?(/?\o/pch')s)]\) 300
FASO7 | &apension Shatt Plate £202 (op68) 300 | [1-SHUOTPH| T ot Head Sorow(MBKI0 HEX/A0p08) 300
FASOB | Viotor Dust Plate 202~ 300 | [SHUSTPH| 1 ot Head Scrow(MBKIS HEX/0p08) 300
FAS09 | Bif Gear Shat £202 (409} 400 | | FS0RTPH | Th Piat Hesd Soren(MBRB0 HEX 10908 300
FAS10. | Bl mout Shalt () F202 (pes) - | 250 | {1-853008| &5 doremmnsrionss) 200
FAST1 | Sorew Pin oxi 1xait 1208 (4posy " 300 | |1-554005| &7 oS HEXH UGS 200
FA512 g—;\ff?e?e—raj geze?rZCa(sze)T:)ZOZ (2pcs) 500 1-N2630N l?l_utj(l\/ﬁze(iylszo?)l(\l?;ll(())% (jS_p,cr:s?y BN 200
FAS21S | iai Chassis F2025 1900 | | 1-N3033N| {imiaxd 3) Nyion (pes) 200
FAS21L | {lain Chassie FZ0sL 2000 | |1-N4OSSN | (a5 Nyion (ows) 200
FAS2258 | Somter Shatl 2025~ 600 | | -056FN | X inax &) Franged Nyion (Bpog) | 200
FAS22L | Somer Shat 202l 700 | |1-520008| L8 S Mioeianey 200
FAS51B | 16 Suspension Arm Set 202 500 | | BRG0OT | Shicid Bearing (10w dps. " 1000
FASS2 | 16 Swing Shaft & Dummy Ertike £202 (dpos) | 1200 | | BRG0OS | Shicit beaing (1ox16x4 spos 1800
FAS53 | 16 Barnper & Body Mount ot F205 800 | | BRGO22 | §lickt Bearing (x10x) 20 " 1000
FASS3B | 16 Bumper & Body Mount Sot F208 7 850 | (w4008 Qe 1ol Sy 600
FAS54 | 16 Shori O Shodk et Fzoz 207 2600 | | LA | Zgt B End (2pes) 300
FAS54-1 | 16 Short Shook Plastic Parts Set F208 |~ | 900 | | ORGO3 | Sidone Sring (Paibrange) 10905 " 200
FA554-2 ]I'—g S/hc?rt_srlio?:kjs/t}a;?%g (|2\pc|::sz)02 AN 300 ORGO5 ;"'():0?1: (())-;{n\ggS/(OP?a/ngelﬁjoggs 10 400
FASS5-32| T Pinion Gear 521 F202 300 | | SC241 | o Pvot Ball (dpos/Suorpion 2014) | 200
FAS56-68 | 1 Spur Geat 681 205 400 | | SC246 | Battery Sirap (1600mm ooy 600
FASST | 16 Spur Gear Sha P08 300 | | uM7zs | ST ataax apen 250
FAS58 $(C): ét;éér_sﬁg—r;;a\ézzzzoz 400 b g—;‘fig&; Case 450
FAH701BK \//1\—;6223[[IEZZO%Z(I\/E;(sr;y;//:éI;:/k%()zégg M 800 V5002 %;ﬁ%ﬁ?&&%ﬁ“on 650
o] 16 2 562 U G0
AL B D S Pl e ol AN
SR | o A e A P I B CRE A R i I
o B s Bty o )| || oo | i 20 5
o] G A Rt O | von| o SRR o
ool S5l AN TR oo | | oo | SR QAL ISR o
o2 | Edped BN | [amst B0
LA | | o |2l
e [ o o R e M s Gy
oo L MBS 2 0| ol | sre [22002mEA N
e F X A L Il R P ey
1-813022H IBTSJﬁO\ﬁ gg\evémgiﬁvlzs)xgz\/éypgsﬁ/gm 300 —85/C—VIEBL TWVAN I~V A BD ET, Z0BE. RE/—YRENBAZNTLET,
S (e s TRTSR) d0| | Lotz et oo s e Tt et et

Button Head Screw(M4x16HEX/5pcs)




=Y %
Part Names

X TE A
(BE1R)

SPARE PARTS

=YY%
Part Names

% FOR JAPANESE MARKET ONLY.

X IEAM
(BEiR)

VZBO17 | (IBARG MPREZA WG 2006 Becoraion Bocy Sei| 9000 | | FABT02 | G100 ot NG Decoration Body Sef | 7500
FABA0S | Compreten Bady S0t (Chavelle Crant, fed) | 12000 | | FAB702S | Gpcs S id 1 Sl Deceration tody Set | 11000
FAB406 %cﬁﬁle;—atgéﬁBigy%ét |ZCr(:gvéH/:}Iléa?th;{é\luZ)}b—) 12000 FAB703 goég/e;C?a_rg/erN_or{ IE)/ej_(jo:rlekio_nyB?)(\i/yl—gZﬁt‘y b 7500
FAB4ST | Cloar Body set (BODGE OHALLENGER 2018) | 6500 | | FABTO30R | Boio &t e 11 Dange Decoration bady Sat. | 11000
FAB452 | Clent Body Set (DODGE GHARGER 1670 | 8500 | | FABTOBL | 1600 8lcy s i (71 bie) Decoraton Bosy Sat| 11000
FAB4S3 | Cidar By sot (1670 Chowy Chevelie) | 7000 | | 352138 | ASWENE Now Decoraton Body Set * | 5000
FABOOT | ASUTa Nax GT3 Rasesar Dacoration Body Set | | 9900 | | 39214 | SUARL) AIPAEZA WHO 2006 Non Beooraion Body aet | 5000
FABGOZR | ALl e LMS 2015 (16d) Decoration Body Set | 2000 | | 39215 | 2T 300X Decoration Body Set | 5000
FABGOSBL | A G T4 (blud) becoration Body et | 9000 | | 39216 | A0iC o7 RO Bcoration Body Sot | 5000
R0 | G ol et oo rterney 77 | o0 | | averr |Gl O UE Rl T oo
FAB701P "1ty N (FyvIFvLyIv—TI=T) 9000

Body Set (Dodge Challenger T1Purple)




A7 3>I\—"Y OPTIONAL PARTS

IN—Y %

Part Names
TCAZN\—YILAA VT Y+ 7 S FZ0O2L

IN—Y %

Part Names
TIT—2R

% FOR JAPANESE MARKET ONLY.

X TE A
(BEiK)

FAW202 | ¢ Universal Swing Shaft S FZ02L 3500 V8001 | pifferential Case 450
FAW205 Eggroun:(/HhJé\I?Z(l)ZZZ (%%cé)ZﬂEA) 3800 VS001-01 E_)—lf%ﬁ;nﬁ;\i I;{ac(l(?leg])(4pcs) 400
v | B 2012285 (Y s | [ on| s S > | o
Al T A e e i e N
v | 252 CAeb ABAS T E | on| v ot i |
v |5k 2557 || oo | £550 Bl s 2
v | B ik et | [womn (58852 oo™
v | B sk Lo || woon S8 £
FAW212 | 5B Goniar shat Gup A FZ05 |~ 700 || Wo300 | Ba T B A S i (409 1800
FAW214 | 1D iotal Servo Saver 20z 4500 | | HMOFAB | e o) Panged Nyton (A Blueidposy | 390
FAW217 | 110 Miotor Mourt 202~ 7 1700 | | MMUSNG| Rt st &) Eianged Nyton (A JGoiardace) | 300
FAW218 | Niotor Heatsink 7205~ 1000 | | IMUEFNAR| Kt o) Flanged Nylon (omi/Reciapeg | 300
FAW219 | E0 S e ball £202 tpcsr - 700 | [1-512606HT| BLiton Screm(tion Phamium VS Gx6r5pes) 500
FAW221 | T Bar nou Toat 250 | [1519010HT| Biiton Scram(ox ThaniumiWbc108pse) 500
FAW222 | 16 Carbon Front Shook Stay Fo0 2 1300 | [1S19012HT| AL iion Scran(isxanium b Sop0e) 500
FAW223 | 16 Carbn Rear Shook Sty F202 2000 | | 1S1015HT| ZLitcn Sero(biexHhaniom/We15me) 500
FAW224 | 18 oring Sot 1203 (Medum/Softuper Sofioes)| 1200 | [ 1513022HT| B s N e e inoripe) 500
FAW225 | 16 Auminom Shook Set F203 (Bpos] 3800 | |920128K | Aoro 34 Whaol (15-Spcka/Blacky Bpes | 1000
FAW226 | 16 Chrban Bumper Susport 1265 - 1900 | |92012:8K6| Aero 24 Wil (15-8p0KalFluotescance Grean) fpes| 1900
BRGOO1TS Izldéf}?éiild_élé;ﬁ;gxﬁ)ﬂ)(ESC]SOXLLMJ\) 800 92012-8KP ieﬁ%ﬁ%gélb(1%%&5%%%5% F?in)k)BEgé 1000
PNGA832| Uolvet Goating Pinion Gear (357-167) 900 | [92012:8KY| gro 24 ihae!(15-SpckaFuoroseance velow) Spes| 1000
PNGA4833] olvet Gonting Pnion Gear (35T-167) 900 | |920128W | Aoro 24 Wheel (15, Spoke) spos | T 1000
PNGA4834| olvet Gonting Pnion Gear (34T-38P) 900 | | 92018H | KC Sicke Tiro (Hardizpos) 1200
PNGA4S35| olvet Gonting Pnion Gear (35T-387) 900 | | 92018M | K& Siitis Tio (Medimizoes) 1200
PNGA836| Uclvet Gonting Pinion Gear (36T-187) 900 | | 920185 | KC Sicke Tiro (Sotitpon) | 1200
PNGA4837| olvet Gonting Pnion Gear (37T-36P) 900 | | 92508 | Fioiir A 2 Rod Tamm Bpes) 600
PNGS4829| Sicet Piion Gear (297) 148 Pitch . 700 | 9700815 | Agiuot o etbrarispcaSPE) 300
PNGS4830] Sicel Piion Gear (307) 1148 Pitch . 00| | 97038 | Senta g Coratipeny 300
PNGS4831| Sioel Pirion Gear (317) 148 Pich 700| | 97055 | it Siay et 800
PNGS4832| Gicet Pirion Gear (387) 1748 Pitth . 700

PNGS4833] Gicel Piion Gear (39T) 1148 Pitch . 700

PNGS4834| Sicel Piion Gear (4T) 1148 Pitch 700

PNGS4835| Sicel Piion Gear (387) 1148 Pitch . 700

PNGS4836 AF—=)LEZA>FY¥ (36T) 1/48E v F 700

Steel Pinion Gear (36T) 1/48 Pitch




l ( ‘y 7_- IJ - BATTE RY % FOR JAPANESE MARKET ONLY.

Part Names Description (Trtk)

IN—=Y % AFS s 7E fifi

Part Names Description (Fik)

VA= 0 TANAK 1197)= 5757 | = 9 5 ATy 70— | an0 ol [ ae 00| Gens ace LiPo 4000 YRy > — 4800
-8452S | MUSCLE POWER 3000 Ni-MH Battery /S Plug | Ni-MH Battery Z N L— /8y & (45C/7.4V) | Li-Po Battery
R246 | Yy AL/ 3600HVT2VNNH /057 = | = o 7Lk Sy U — | 00 GA-B-45C-4000- BHATA TNy FU—
-8454 | MUSCLE POWER 3600HV Ni-MH Battery | Ni-MH Battery 251P-HardCase-8 High power type battery
75 jJ)l/ ° #4}[1 CHEMICAL ° OIL % FOR JAPANESE MARKET ONLY.

IN—Y %, i K
Part Names Description (Ttk)

96162 IPZE R PIER) 7 v REISIETHR S 2 400
Ring Gear Grease (3g) Fluorine special grease.
Y DEFRE R
Reduces wearing of gear
HG Y31 rJUZR YaA v BRI YR
96508 | 4G Joint Grease Grease for joint part. 800
2B/ -V OTHRICER BEfENA2
Use into metal joint parts. Reduces the wear
SPRZUYIUFwR N7V TRAA I
96625 Special Bearing Liquid Bearing Oil 1000
N7V TERD MR FE
Retrieves potentiality of Bearing.

:/ IJ j ~/7r’f)l/ SILICONE OIL % FOR JAPANESE MARKET ONLY.

ACVE4 AE  |kEff =Y % AR UACE AR
Part Names Description | (itik) Part Names Description | (fi1k) Part Names Description | (k)

1) aAVAA)L#100 (40cc) SIL | &Y 3> A JL#900 (40cc) SIL | ¥ 374 )L#300000 (40cc)
0100/ Silicone Qil #100 (40cc) 0900/ Silicone Qil #900 (40cc) 300000| Silicone Qil #300000 (40cc)| | 7 &1300

SIL | &Y 3> A JL#150 (40cc) SIL | Y3 A )L#1000 (40cc) SIL | ¥ 3> JL#500000 (40cc) | | for diffs.

—~

0150| Silicone QOil #150 (40cc) 5V I—H £600 1000/ Silicone Oil #1000 (40cc) 500000| Silicone Oil #500000 (40cc)
SIL | ' > 7 JL#200 (40cc) | | for shocks. SIL | ¥V 3271 )L#2000 (40cc)
0200] Silicone Qil #200 (40cc) 2000/ Silicone Oil #2000 (40cc)
SIL | Y O> A )L#250 (40cc) SIL | ¥) 3>7-JL#3000 (40cc)
0250| Silicone Qil #250 (40cc) 3000| Silicone QOil #3000 (40cc)

SIL | ') 3> )L#4000 (40cc)
4000/ Silicone Qil #4000 (40cc)

SIL | ¥Y 3> A JL#5000 (40cc)
5000 Silicone Qil #5000 (40cc)
SIL | ¥ 3> )L#6000 (40cc)
6000 | Silicone Oil #6000 (40cc)
SIL | ¥ 3> A JL#7000 (40cc) | | 77 F £600
7000| Silicone Oil #7000 (40cc) for diffs.
SIL | ¥V J>AAJL#10000 (40cc)
10000| Silicone Oil #10000 (40cc)
SIL | ¥V J>AA JL#20000 (40cc)
20000| Silicone il #20000 (40cc)
SIL | ¥V YA JL#30000 (40cc)
30000| Silicone Oil #30000 (40cc)
SIL | ¥ 327 )L#40000 (40cc)
40000| Silicone Oil #40000 (40cc)
SIL | ¥V JAAJL#50000 (40cc)
50000| Silicone Oil #50000 (40cc)
SIL | ¥V J> A JL#60000 (40cc)
60000| Silicone Oil #60000 (40cc)
)

SIL | ')A )L#100000 (40cc
100000| Silicone Oil #100000 (40cc)




IN—Y %

Part Names

PNES
Description

e
(Biik)

SPFA7ITvIU—X— RT 1 DY NAREF IR
36219 | 5p Knife Edge Reamer Tool for making holes on bodies. 1800
SPFATIYI)—-R—TIX|RF1DXYIV hA
36219P| Sp Knife Edge Reamer Plus | /\B8 (7 [C{EF (BftE) 2000
Tool for making holes on bodies.
(with Measurement Steps)
r7oteg)—
ERES IN—V & kS 7
(\[o} Part Names Description (Fitk)
36218 TYR=EyRRIVR (YT 2y M) | §V -0l sERm25 YR 700
Shock Absorber Pits Holder W/Magnet | Suitable Stand for shock maintenance
36218 | §VI\=Ey R YR (YT 2y MI/R)| 5V -0 EBIcRERRT Y R 700
R | Shock Absorber Pits Holder W/Magnet/Red | Suitable Stand for shock maintenance
96161 | BV T 127 ITA b NSV ZBAYTA h 480
Setting Weight Weights for balance adjustment

AP

RE

e E A

ACCESSORY

IN—VY %

‘y —}l/ TOOL % FOR JAPANESE MARKET ONLY.

% FOR JAPANESE MARKET ONLY.

RE e E A

Part Names Description (Fe3k) Part Names Description (Fe3k)
Ew by 7 2 DX TEIAICRE KYOSHO F+ U >4 /\y & L | %+ X /350x550x540mm
80460 | pijt Box DX Good for storing tools 16000 87615B| KyOSHO Carrying Bag L Size / 350x550x540mm 8500
H+ X/ 542x300x397mm g7823 | KYOSHO Zam/\y & ¥ X /340x240x160mm | o000
Size / 542x300x397mm KYOSHO PROPO Bag Size / 340x240x160mm
Ey hRy IR TR BE
80461 | pit Box Good for storing tools 6800
B+ X/ 420x240x330mm
Size / 420x240x330mm
Y=Ly ¥ X 4 X / 330x230x65mm
80462 Tool Box Size / 330x230x65mm 1800
JIR—Y Ry I Z L o X / 410x264x43mm
80463 Parts Box L Size / 410x264x43mm 1800
JIX—=YIRy 7 ZM H+ X/ 232x122x32mm
80464 Parts Box M Size / 232x122x32mm 550
JIS—=YIRy 7 X S - X /120x83x25mm
80465 Parts Box S Size / 120x83x25mm 150
80466 IN—=YiRy 7 X SS 1 X /89x36x26mm 3 A 400

Parts Box SS

Size / 89x36x26mm 3pcs
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